



TERMITE RESISTANCE TEST REPORT – CSIR, INDIA.



काष्ठ कम्पोजिट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites
भारतीय प्लाईवुड उद्योग अनुसंधान एवं प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

(भारत सरकार, पर्यावरण, वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त संस्थान)
(Autonomous Body of the Ministry of Environment, Forests & Climate Change, Govt. of India)

पोस्ट बैग. सं. 2273, तुमकुर रोड, बेंगलूर - 560 022

Post Bag No. 2273, Tumkur Road, Bangalore-560 022

जनरल/General: +91-80-2839 4231/32/33, 3053 4000-4001; फैक्स/Fax: +91-80-3053 4008; तार/Grams : IPIRTI
e-mail : samplecell@ipirti.gov.in, Websites : http://www.ipirti.gov.in; http://www.bamboocomposites.com



Speed Post

सं./No. JD/GIL/056/Bio-105P/2021/Rajasthan

Date: 12.04.2022

सेवा में/To,
M/s. Greenlam Industries Limited
Plot No. E/176-179, SP 2 Phase-II,
RIICO Industrial Area, P.O. Behror,
Alwar, Rajasthan - 301701
Ph: 01494-220701/702
E-mail Id: info@greenlam.com;
somdutt.saini@greenlam.com

प्रिय महोदय,
Dear Sir,

विषय: नमूने के परीक्षण रिपोर्ट।

Sub: Test report for Termite Resistance Test of Wood sample

संदर्भ: १. आपका पत्रांक दिनांक
२. संस्थान की परीक्षण संदर्भ सं

Ref: Your E-mail dated 20.07.2021
(Sample received on 27.09.2021)

उपरोक्त उल्लिखित संदर्भ में आपके द्वारा दिए गये नमूनों को संलग्न प्रतिवेदन में उल्लिखित मानकों के अनुसार, इपिर्टि के संबंधित प्रभाग से परीक्षण किया गया।

Samples submitted by you vide above cited reference was tested by the relevant Division of IPIRTI as per the Standards mentioned in the attached report.

आपकी सेवा करने का यह अवसर सराहनीय है। यह विशेषाधिकार भविष्य में पाने की उम्मीद है।

The opportunity to serve you is highly appreciated. Hoping to have the same privilege in future.

संलग्नक: क/क
Encl.: a/a

भवदीय,
Yours faithfully,

संयुक्त निदेशक/Joint Director

भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE
(भारत सरकार, पर्यावरण, वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त संस्थान)
(Autonomous Body of the Ministry of Environment, Forest & Climate Change Govt. of India)
पोस्ट बैग नं. 2273, तुमकुर रोड / Post Bag No. 2273, Tumkur Road
बेंगलूर-560 022 / Bangalore-560 022



काष्ठ कम्पोजिट जाँच एवं मूल्यांकन केन्द्र
Center for Testing And Evaluation of Wood Composites
भारतीय प्लाईवुड उद्योग अनुसंधान एवं प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE

(भारत सरकार, पर्यावरण, वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त संस्थान)
(Autonomous Body of the Ministry of Environment, Forests & Climate Change, Govt. of India)

पोस्ट बैग सं. 2273, तुमकुर रोड, बेंगलूर - 560 022

Post Bag No. 2273, Tumkur Road, Bangalore-560 022

जनरल/General: +91-80-2839 4231/32/33, 3053 4000-4001; फैक्स/Fax: +91-80-3053 4008; तार/Grams : IPIRTI
e-mail : samplecell@ipirti.gov.in, Websites : http://www.ipirti.gov.in; http://www.bamboocomposites.com



TC9178210000000105P

सं./No. JD/GIL/056/Bio-105P/2021/Rajasthan

Date: 12.04.2022

TEST REPORT

Ref: Your E-mail dated 20.07.2021

(Sample received on 27.09.2021)

One wood sample (Teak Wood Sample – Treated with Natural PU Polish) received from M/s. Greenlam Industries Limited, Plot No. E/176-179, SP 2 Phase-II, RIICO Industrial Area, P.O. Behror, Alwar, Rajasthan – 301701 was tested for Termite resistance test for a period of six months. The test results are as follows:

Sample	Termite Resistance Test	Results
Wood sample (Teak Wood sample – Treated with Natural PU Polish) (declared by client)	Termite resistance test observation for the period 28.09.2021 to 28.03.2022 i.e. 6 Months.	No sign of Termite attack was observed on the samples during the period.

Note:

- This test results are relevant only to the samples received for testing.
- 36 months results only confirms resistance to Termite attack.


संयुक्त निदेशक/Joint Director
भारतीय प्लाईवुड उद्योग अनुसंधान और प्रशिक्षण संस्थान
INDIAN PLYWOOD INDUSTRIES RESEARCH & TRAINING INSTITUTE
(भारत सरकार, पर्यावरण वन एवं जलवायु परिवर्तन मंत्रालय का स्वायत्त निकाय)
(Autonomous Body of the Ministry of Environment, Forest & Climate Change, Govt. of India)
पोस्ट बैग नं. 2273, तुमकुर रोड / Post Bag No. 2273, Tumkur Road
बेंगलूर-560 022 / Bangalore-560-022



www.mikasadoors.com

For a real experience with real wood, scan the QR code.
To know more, call on toll free no. : 1800-833-0004 | www.mikasadoors.com | info@mikasadoors.com

